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% 3 WLtk D15 24V 6Ah 144Wh
a3 Chinese |
Name of Sampl -
el & /
English
v s O

S’fj’;ﬁf;\l’fo 1120120187
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Consignor /

A ERS TR AU R HE A1 BRA T
Manufacturer /
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ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

H R AT AR CGeTaEREYEHmNENT R MARHEFR)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
XN}
A ST : LB RN
Appearance : Black Plastics cement shell
HeEZAH 2020-12-08 Balteic 04 2020-12-11 ~ 2021-01-12
Accepted Date Test Date
T’:‘?TBUBE?LJ;#E‘J')!'Jﬁﬁ:?)Ei;JJ:‘(EP-EE':%%EE%:}?‘H:E:J‘&‘?E.IU:'}E%'JEEM
#ﬁ:ﬁlﬂﬁgj Altitude simulation, Thermal test, Vibration, Shock, External short

circuit, Crush, Overcharge, Forced discharge
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Test Iltems

2R, ERRTAAR T REEMERKERT
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3t5ifE 23K,

3 i INITED N
R 4 The sample has passed the test items of U
e i TRANSPORT OF DANGEROUS GOODS” Manual of Tests a

Conclusion Amend. 1 38.3
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}?__g_ *&‘m‘]]ﬁ E z *’1: *5‘&%*&#5:;&%%% %‘Eyj&% $W &‘ié %‘i
No Name of Test Standard requirement or The St . ’
’ ltems Clause Number of Standard Test Result | Conclusion | Remark
}Kgﬁlﬂ ((?&'J':I‘nllﬁ%‘imiémmiﬂi}(flﬂ WG AR
1 HEER ﬁ)l;JTU}? ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | Rp % 1 ‘ "
A_ltlt"d_e UN Manual of Tests and Criteria See Appendix I P:ssed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T. 1 .
W\-’Tlﬁ Q’i T;ﬁlﬁlvﬂ%ﬁﬁﬁl’l‘l’&i)‘( [5 a5 by
9 PR ﬁ;{;?}ﬁ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 g'fmf 2 o o ,
Thermal test UN Manual of Tests and Criteria ©¢ Appendix Paussed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
WA €S TGS TE i i 43T i Hibx
= ALY ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | 4% 3
3 V'bﬁz;tb' UW*VT i L See Appendix 3 EH /
1bration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Tesl T.3
B R COCT Rl S s iing g4 sl Higs
y HEFAMY ST/SG/AC. 10/11/Rev. 6 Amend. 1.38.3 [ LK 4
1 gl BT 4 See Appendix 4 ok /
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. | Section P
38.3 Test T.4 LA
WA (GETEm st ﬁt%fgbg i X
= HEFAY ST/SG/AC. 10/11/Rev. 6 Amend- 1 38.3 | W& 5 L
”‘ﬁ% KT, 5 : i =i /
5 Dol See Appendix 5 = 4
° External short |[ix \janual of Tests and Criteria Passed ]
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Scction ¢
38.3 Test T.5 __ i
A M (- e b s s i 2 s Aibr \
AR ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL 6 ~
HE WHLT. 6 See Appendix 6 gy /
6 Crush UN Manual of Tests and CriLvri;E ) Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Scetion
38.3 Test T.6 TERTERT SR |
O (R TAGB T iz it T ulsAllen s
%;}#ﬂ) ST/SGL;A(/I.JJ 0/11/Rev. 6 Amend. | 38.3 | REIK 7 . N \
I RWT. 7 ) See Appendix 7 a . |
7 QOvercharge UN Manual of Tests and Criteria ) Passe ;
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.7 E—
II}‘;.’?Il-1L((’f::i‘félﬁfu‘fj‘i%ié%ﬁ’dﬂ.’-lx% uti]-’ifllb'r .
HET-IE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WIHF 8 . s /
8 R HECR ST 8 ) See Appendix 8 Passed
i N Manual of Tests and Criteria S§
Forced discharge Z}/ﬁéﬂié.'lﬁ/n%uv.ﬁ e Sty
38,3 Test T.8 A LTI »
e AL A0CRICORMIL A
R R RILAA Amhient temperature;20°C-24°CiAubient humidity:
Test Environment
Condition
K F A /
Test Item
o él‘%
o apE A cmz | B /
AR de
Subcontracted Test S&u}; f—(‘)n;tr ~cted | Name Po:‘ (;,
Condition / /
Laboratory Wk Tel
Address —
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A5 1 ERRA LA | e
No. Name of Test Items Altitude simulation
#{, B2k A RIEHT Before RIEE After ek | HabE |t
%5 Sample Status Vi Tk d B RZ F# B /E | Mass Loss | Residual | %
Sample Mass ocv Mass OoCVv OCV  |Other
No. /s a4 /g v 1% /% Event
001 | o tme? R | 1482.27 | 20,23 | 1482.07 | 2920 0. 01 99.90 | o
002 | epertRe 148568 | 2023 | 1485.47 | 29,90 0. 0! 99.90 | o
003 | kRt | iass.01 | 2020 | 1484.88 | 29.17 0. 01 99.90 | o
004 | oyeroa e | 148599 | 29,27 | 1485.75 | 29,24 0.02 | 99.90 | o
005 | prepera®® | wraeo | 2011 | 147453 | 2909 0.01 | 99.93 | o
006 | sscicrniiioe o | 147792 | 20.19 | 1477.73 | 29.16 0.00 | 99.90 | o
007 | aeiidst | 1480.53 | 20,16 | 1480.41 | 29.14 0.01 | 99.93 | o
008 | jscierorcdm | 147747 | 2015 | 1477.39 | 20.13 0.00 | 99.93 | o
AFEE™ P e

Bix: LW VA, DRk R-skAL Folek 0-RAHR. A MR, Lo ALK,
=, ) i,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A BAHE L4 | AR
2
No. Name of Test Items Thermal test
1 L\_;)_ .)e
o . XIEAT Before RKIE After o 12
ol HERE AR iz S TR TESY: EID
&5 Sample Status ¥ | FARLE RZE FF#%- ¥, /& | Mass Loss| Residual |
Sample Mass ocv Mass ocV OCV |Other
No. /g N lg Y 1% /% | Event
1CYCSEA A8
001 | jouiroiil | 148207 | 2020 | 148102 | 28.94 0.07 99.11 | o
1ICYCTEAR W
002 | joyiiemERS o | 148547 | 29.20 | 1484.53 | 28.95 0. 06 99.14 | o
1CYCsE A A5 H
003 | joeGudft o | 1484.88 | 2017 | 1484.01 | 28.92 0. 06 99.14 | o
1CYCSE A fo s 7
004 | |oyeCodhl | 1485.75 | 29.24 | 1484.87| 28.98 | 0.06 99.11 | o
25CYCIES AL . ‘
005 | pracrom®Al o | 147453 | 20.09 | 1473.58 | 28.88 0. 06 99.28 | o
250VCTER A . :
006 | e ZOCikEA% | 147773 | 20.16 | 1476.82 | 28.94 | 0.06 | 99.25 | O
007 | e BqCERtL | 1480.41 | 20.14 | 1479.40 | 28.91 0.07 | 99.21 | o
008 | L ZOCEERL | 1477.39 | 2913 | 147639 | 28.91 | 0.07 | 99.24 | ©
1 —— e 2[This space intentionally e ‘
AFEE™ Vot blank

&ix:. L-AR V-iR A, D-fgik
Note: L-Leakage V-Venting D-Disasse!
No Disassembly,No Rupture & No Fire.

mbly R-Rupture F-Fire O-No Leakage,No Venting,
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SRICT Testing Co., Ltd. Test Report— Appendix 3 NO. 1120120187
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B35 3 BRAE 24 | Ko
No. Name of Test Items | yipration
S AL o
v HoRA RIAT Before KEE/E After FERE| A LE b
%5 Sample Status RE FROLE| K= FF 344, /& | Mass Loss | Residual %
Sample Mass ocv Mass oCcV OCV | Other
No. /g N /g N 1% 1% Event
001 | oyepet® o l1481.02| 28.94 | 1480.59 | 28.93 0.03 99. 97 0
002 | oot | 1484.53 | 28.95 | 1484.10 | 28.94 0.03 | 99.97 | o
ICYCEL T W : -
003 e o | 148401 28.92 | 1483.48 | 28.91 0.04 99. 97 o
1CYCHEA farly - 7
004 et o | 1484.87| 28.98 | 1484.41 | 28.97 0.03 99. 97 0
25CYCEA AL . ‘ 9.97 (o)
005 250YC Fully ebarged | 1473.58 | 28.88 1473. 14 28. 87 0.03 99.9
25CVCEL TN . 3 ‘ g . 0" 99. 97 0
006 | o llqerEnn o |1476.82| 28.94 | 1476.39 | 28.93 0.03 7
250YCEA AL 28. 0.03 99. 97 (0]
007 | ppliouiAl o | 1479.40] 28.91 | 1478.94 28.90
250YCoE A £ 10 5 28. 90 0.03 99. 97 0
008 | L lfCrasl o | 1476.39| 28.91 | 1475 99

This space intentionally

‘/L-Fé[’f lelt blank
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| e % 2 4 ek
. |-p V-imA D ) kage,No Venting,

f(;:i .bl[:eaflii V-Venting D-Disassembly R-Rupture F-Fire O-No Leaxap

No Disassembly,No Rupture & No Fire.
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A% . BRIF B 4 44 il
No. Name of Test Items Shock
KIS Bef X 1
Hs kA #_Before I Afer | 2 ggmk | #iAdE | H4b
%5 Sample Status RE | FHLE| AE 3% 4, /& | Mass Loss | Residual R
Sample Mass ocv Mass oCcv ocVv Other
No. /g v lg v /% /% Event
1CYCEAs %611
001 10YC Fully ehirged 1480.59 | 28.93 1480. 71 | 28.93 0. 00 100. 00 0
1CYCHER £ _
002 | eerari Al ool 18410 2894 | 148416 | 28.94 0. 00 100.00 | o
—
003 ,cyé",:ﬁﬁffﬁffﬁgm, 1483.48 | 28.91 | 1483.58 | 28.91 0. 00 100.00 | o
Wt S g
004 | jeyeveissrt | 1asa 41| 28.97 | 14849 | 28.97 0.00 | 100.00 | ©
005 | ssecrordEY | 1434 | 2887 | 1473.25 | 28.87 0. 00 100.00 | o©
006 | e liGERAL | 1476.39 | 28.93 | 1476.49 | 28.93 0. 00 100.00 | o
007 | GG | 1478.94| 28.90 | 1479.06 | 28.90 0.00 | 100.00 | ©
008 | peiiyoiikl o | 1475.99| 28.90 | 1476.07 | 28.90 0.00 | 100.00 | o

This space intentionally

J‘_F:’_;:E left blank

k. L-aip V-RA DMK R ALk O-RiHh. b, LMk, R, ALK,
E L/ V-l Do =r o akage,No Venting,
Note: L-Leaka/ge V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting

[No Disassembly No Rupture & No Fire: _____——
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SRICI Testing Co., Ltd. Test Report—Appendix ~ 5  NO- 1120120187
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BF5 5 WA B LA SME 8% o
__'_No. Name of Test Items External short circuit
# s B ok & HEABHRSEBA HRNE
Sample No. Sample Status Max. Extem/aalCTemperature Other Event
001 lCYéciﬁﬁ?ﬁ;ﬂrged 58. 2 0
002 LCIC Faris srarged 57.7 0
003 lCYéC;ﬁﬁ?ﬁzﬁged oo.8 il
004 lCYéC;ﬁi?fﬁe:{iged 58. 6 g
005 I5C1C Farsy svanged 59.3 0
006 25(:3(5:253???;;%1;&1 26.9 -
007 25C$gczgﬁ§§£ged o7.7 S
008 250?2%5%?&&@ 58.0 0
L‘)T%ﬁ This space intentionally left

%z DMk R
Note:; D-Disassembly R-Ruptur

G w3
F—Az KO- LSk, TR K, A,
F-Fire O-No Disassembly,No Fire & No Rupture.
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SRICI Testing Co., Ltd. Test Report—Appendix 6 NO. 1120120187
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r’—}?"; 6 AR A 4 AR Lk
Mo, Name of Test Items Crush
ﬁé’n%% ’ﬁ‘tﬁrﬂkf& ’Ff‘u%/'ﬁ@ﬁ%ﬁ-g };&%ﬁ
Sample No. Sample Status Max. EXlerlﬁlCTemperature Other Event
B 009 1cvlcCY5Co$ Ogﬁity 19.5 0o
o 1CYICC\5C6%?O£EI& ty 19.5 0
o1l lCYICC \;5(:0%503222% ty 19.5 0
012 1CY1CC\;5%“? Oco‘;?ai ty 19.5 0
— 1GTC 508 Coppicy 19.5 "
Ui zséséxscofogafjnv 19.5 0
015 e 19. 5 ’ o
i 3501 508 Capaniiy 19.5 o
017 25c2\15(:m:3c()€~'!,5 %afa%l ty 19.5 0
018 25CYC 50%78 5% 0.z S

25CYC 50% Capacity
& o This space intentionally left
A blank

fit: DRtk PALK 0-RMK, AAK,

M—Disasscmbly F-Fire O-No Disassembly & No Fire.
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r"% . BRAR 24 | 4l

Name of Test Items

[ Overcharge
\=1 \
Bk H SR A AL
Sample No. Sample Status Other Event
1CYCHE4 My
019 1CYC Fully charged O
1ICYCTE 4 510,
020 1CYC Fully charged O
ICYCE AR
021 1CYC Fully charged 0
1CYCHE A A5 Hy,
022 1CYC Fully charged e
i 25CYCoE A Al o
25CYC Fully charged
094 25CYCE AT 0
25CYC Fully charged
i 25CYCREADTEH o)
0 25CYC Fully charged
026 25CYC5e 27810 0

25CYC Fully charged

= i

. This space intentionally left blank
LLFZER

ik Dotk PALK ORI TR
Note: D-Disassembly F-Fire O-No Disasse

S
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SRICI Testing Co., Ltd. Test Report— Appendix 8 NO. 1120120187
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r”% 8 AR B 4 AR o fh AR
__NO' Name of Test Items Forced discharge
o o,
#f,%-&‘ *‘f‘uuui}k,jé -}t%‘{%g‘
————Sample e SampleStatis O‘ther Event
1CYCE A
0z 1CYC Fully discharged 0
1CYCSE A0,
028 1CYC Fully discharged (0]
1ICYCSE Ak
029 1CYC Fully discharged (0]
1CYCEA AL HE
030 1CYC Fully discharged o
ICYC5e4 T o
031 1CYC Fully discharged
p LCYCHE A B M 5
032 1CYC Fully discharged
1cYCse &Rl -
033 1CYC Fully discharged
1cYcse At o
034 1CYC Fully discharged
1CYCHE AT FL : a
035 1CYC Fully discharged :
1CYCSEATH R o
036 1CYC Fully discharged
25CYCoE AT 0
037 95CYC Fully discharged
25CYCrEATHIL 0
038 95CYC Fully discharged
25CYCSE A TR o
039 25CYC Fully discharged
25CYCHE A I H 0
040 25CYC Fully discharged
25CYCIEATH M 0
041 25CYC Fully discharged
25CYC5E A I HY 0
042 25CYC Fully discharged
25CYCoc AT 0
043 25CYC Fully discharged
25CYCTE AT 0
044 250YC Fully discharged
25CYCHE A L 0
045 25CYC Fully discharged
25CYC5C AT 0
046 95CYC Fully discharged
X < — ~ %ﬂk°
§it: D-fipsk FARK O-RMA -
i .« O-No Disassembly & No lire.
lesasscmbly F—Ff’////
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SRICI Testing Co., Ltd. Test Report— Appendix NO. 1120120187
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CAUTION!"

Tl X

DO NOT LOCAD OR TRANSPORT
PACKAGE IF DAMAGED

2,

HIGH POWER BATTERY PACK

Standard Voltage: 24V
Standard Capacity: 6Ah

Power: 144Wh

Limited Charging Voitage:29.4V
Limited Charging Current:2A
Standard:GB31241-2014
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ATASATLLLLLATAT AL UA LA RS

Z\ WARNING :
FE C€ ROHS UN38.3
Do not heat source or close to the fire

Do not short-circuit the battery MSDS e ® =

Do not attempt to disassemble the battery
Please use the special charger Made in china
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